)

Tisl_D
e
INRATAY

ll “: \/

Model: TPL 560TR/W

Part Number: 90066277
Year: 2025



lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  

lf
Linje  


POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

1 1 451334 SOFTGRIB HANDLEBAR SLEEVE

2 1 454456 B@JLE FOR FREMTRAEK DRIVEN LEVER

3 1 454457 HANDTAG @VERST HANDLE BAR?FAST LOCK
VERSION)

4 1 454461 B@JLE FOR STOP SWITCH LEVER

5 2 451325 M@TRIK M6 HEXAGON NUT M6

6 1 454543 KOBLING/BREMSEKABEL - CABLE ASSY

DOBBELTKABEL

7 1 451244 BOLT M6X35 HEXAGON FLANGE BOLT
M6+*35

8 1 454458 PANEL HANDLE BAR PANEL

9 2 454459 SKIVE @6 WASHER GB/T 97.1-2002-76

10 454460 SKRUE ST4.2X16 CROSS RECESSED TAPPING
SCREW _GB/T 845_S

11 1 452615 BLOK TIE ROD LIMIT BLOCK

12 1 451327 BOLT M6X30 BOLT M6*30

13 1 451326 HOLDER FOR STARTSNOR STARTER HOOK

14 1 454463 HANDTAG NEDERST LOWER HANDLE BAR (FAST
LOCK VERSION)

15 5 451284 SKIVE @8 FLAT WASHER 8*24*2

16 2 454464 STIFT ELASTIC CYLINDER PIN

17 2 454465 LASESKRUE FOR QUICK FAST LOCK SCREW

RELEASE

18 2 454466 HANDTAG QUICK RELEASE FAST LOCK

19 6 454526 LASEM@TRIK M8 LOCKING NUT GB/T_6183.1-
2000_M8_

20 1 454467 KABELHOLDER/CLIPS PLAST | WIRE CLIP

21 2 454468 FINGERSKRUE SORT FINGER SCREW

22 4 454469 BOLT M8X18 SQUARE NECK BOLT _GB/T
801_M8*18

23 1 454528 BESLAG VENSTRE HANDLE BAR FIXING SEAT?
FAST LOCK VERSION

24 2 454471 BOLT M8X26 SQUARE NECK BOLT _GB/T
801_M8*26

25 1 454472 BESLAG H@JRE HANDLE BAR FIXING SEAT?
FAST LOCK VERSION

26 1 454474 HOLDER FOR OPSAMLER REAR COVER BOTTOM
PLATE

27 3 454475 SKRUE ST4.8X38 CROSS RECESSED TAPPING
SCREW _GB/T 845_S

28 1 454529 UDKASTERKLAP REAR COVER

29 1 454477 FJEDER REAR COVER SPRING

30 1 454478 AKSEL REAR COVER SHAFT

31 1 TG790 TG790

32 3 451252 BOLT M8X25 BOLT M8*25

33 1 454479 O-RING @12,5X3,0 O RING

34 1 451250 VASKESTUDS CLEANING NOZZLE

35 1 454544 KLIPPESKJOLD DECK_SRCZ-56D

36 1 454481 PLASTHANDTAG LIFT HANDLE

37 1 454545 FORSKARM FRONT DECORATION PANEL
_SRCZ-56D

38 8 454483 SKRUE ST4,8X19 CROSS RECESSED TAPPING
SCREW_GB/T 845_ST

39 20 454484 SKRUE ST6,3X16 HEXAGON FLANGE TAPPING

SCREW_GB/T 16824.




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION
40 1 454485 FORSK/ERM UNDERDEL GRASS COMB
41 1 454546 KILEREM Z770LI BELT TPL 56 TR/W
42 1 454547 REMSK/RM BELT COVER_SRCZ-56D
43 1 454488 KNIVHOLDER BLADE HOLDER
44 1 454548 KNIV 56 CM 56CM BLADE
45 1 451266 SKIVE FOR KNIV @10*@45*2.5 [ BLADE WASHER
46 1 451267 KNIVBOLT IMPERIAL THREAD HEXAGON
BOLT 3/8-24UNF*4
47 1 454490 AKSEL SIDE DISCHARGE SHAFT
48 1 454491 FJEDER SIDE DISCHARGE CHUTE
SPRING
49 2 451274 BOLT M6X14 SMALL SEMICIRCULAR HEAD
LOW SQUARE NECK
50 1 454492 BESLAG SIDE DISCHARGE HOLDER
51 1 454549 BOLT M6X14
52 2 451308 M@TRIK M6 HEXAGON FLANGE NUT M6
53 4 454493 SKRUE ST2,9X9,5 CROSS RECESSED TAPPING
SCREW GB/T 845_ST
54 1 454494 LASEFJEDER FOR SIDE DISCHARGE CHUTE
BIOKLIPSK/ERM LOCK SPRING
55 1 454495 LASEPLADE FOR SIDE DISCHARGE CHUTE
BIOKLIPSK/ERM LOCK PLATE
56 1 454496 LAS FOR LASEPLADE SIDE DISCHARGE CHUTE
LOCK
57 1 454535 SK/ERM FOR BIOKLIP SIDE DISCHARGE COVER
_SRCZ-51D
58 2 454498 NAVKAPSEL 8" "WHEEL COVER 8" SRCZ-
51D"
59 4 451304 M@TRIK M8 HEXAGON NYLON SELF LOCK
NUT M8
60 4 451319 SKIVE @8 FLAT WASHER 08
61 2 454499 HJUL 8" "WALKING WHEEL 8" SRCZ-
51D"
62 2 454500 ST@VD/EKSEL 8" "ANTI DUST WHEEL COVER
FOR 8™ PVC WHEEL
63 2 454501 LASEBOLT M6 LOCKING NUT DIN 985 -
1987_M6
64 1 454550 FORBINDERSTANG SORT CONNECTING LEVER
FOR H@JDEJUSTERING
65 1 454503 FJEDER FOR CONNECTING LEVER SPRING
H@JDEJUSTERING LANG
66 1 454551 FORAKSEL FRONT WHEEL SHAFT
67 2 454537 NAVKAPSEL 11" "WHEEL COVER 11" SRCZ-
51D"
68 2 454538 HJUL 11" "WALKING WHEEL 11" SELF
PROPELLED VERS
69 2 454539 ST@VD/EKSEL 11" "ANTI DUST WHEEL COVER
11" PVC WHEEL.SR
70 4 451302 SEEGERRING @12 SHAFT RING ?12
71 1 452624 PALHJUL H@JRE DRIVE GEAR (RIGHT) 46
72 2 454508 KRAVE REAR WHEEL PROTECTION
SLEEVE
73 2 451297 STIFT @5 STRAIGHT PIN @5*21.5
74 1 454552 GEARKASSE GEAR BOX ASSY
75 1 452629 PALHJUL VENSTRE DRIVE GEAR (LEFT) 46




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
76 454541 HJJDEJUSTERING HEIGHT ADJUSTMENT LEVER
77 1 454511 FJEDER FOR HEIGHT ADJUSTMENT
HJAJDEJUSTERING KORT SPRING
78 454553 BAGAKSEL REAR WHEEL SHAFT
79 1 454513 HANDTAG FOR HEIGHT ADJUSTMENT
HJJDEJUSTERING HANDLE
80 2 454514 BOLT M4X8 CROSS RECESSED BOLT
GB/T 819.1_M4*8
81 1 454554 FJEDER FOR GEARKASSE GEAR BOX SPRING
82 2 454516 SKRUE ST6.6X12 HEXAGON FLANGE TAPPING
SCREW _GB/T 16824
83 1 454555 HOLDER FOR OPSAMLER REAR AIR FLOW PASSAGE
_SRCZz-56D
84 1 454518 BGJLE FOR OPSAMLER GRASS CATCHER FRAME (
HALF PLASTIC VERSI
85 1 454519 OPSAMLER BUND GRASS CATCHER BAG( HALF
PLASTIC VERSION
86 1 454520 OPSAMLER TOP PLASTIC COVER FOR GRASS
CATCHER
87 1 454521 HANDTAG PLASTIC COVER HANDLE
FOR GRASS CATCHER
88 1 454522 INDIKATOR FOR FYLDT "GRASS CATCH ""FULL
OPSAMLER ALAM™ PLATE"
89 454523 BIOPLUG MULCHING PLUG
90 454524 UDKASTERSKARM SIDE DISCHARGE CHUTE
91 454525 OPSAMLER KOMPLET GRASS CATCHER ASSEMBLY
77+78+79+80+81
92 1 464970 BAGUDKASTERSKARM KPL. REAR GUARD ASSEMBLE
93 1 454473 HANDTAG QUICK RELEASE HANDLE FIX ASSY






